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1. TENIKOI OPOI / GENERAL CONDITIONS

To TOTOTOINTIKG QUTO gival TO ATTOTEAETHA TNG DOKIYAG TNG NXOHUOVWTIKAG IKAvVOTNTAG EVOG DOMIKOU
oToixeiou. Mepiypd@el avaAuTikG Ta atroTeEAéopaTta TG BOKIUAG TTOU £YIVE OTO GUYKEKPIUEVO DOKiuIo
BOHIKOU GTOIXEIOU Kal TIPOTBIOPIZE! TNV NXOUOVWTIKF TOU IKAVOTNTA HE £V MOVOTIHO HEYEBOG.

H Bokiufy TNG NXOMOVWTIKAG IkavaTnTag €yive aTto EpyacTrpio ApxiTekTovikig Texvoloyiag Tou Turpartog
ApxITekTOVWY cUpQwva pe Tig diadikaaieg Tng Y.A. KA/679/22.8.96, ®.E.K. 826, teuxog B, apbpo 1,
TTAPAYPAPOG 2 KAl PETA OTTO OXETIKEG EYKPIOEIG TWV APUODIWY OpYdvwy Tou ApICTOTEAEIOU MavemioTnuiou
@eocoahovikng.

To amotéAeopa Tng SOKIPNG agopd OTTOKAEIOTIKG TO BOKiUIo TTOU XPNOIPOTTOINGNKE Kal TO OTroio
TTPOCKOUICE 0 avaBéTng OTIg eykartaaTdoelg Tou EpyaoTtnpiou pe Bikr Tou euBovn. MNa va amodidel éva
Bokipio TIG idleg TIpEG e auTég TTou Bidovtal oTo QUAAC aTToTEAECUATWY, Ba TTPETTEN va eival 6poIo T600
amd AToyn KaTaokeURS 000 Kal oo dmmoyrn £@apuoyng WE To BOKipio TTou xpnoipotolnenke. Kabe
SiapopoTroinon, £0Tw Kal PIKPH, YTTOpPEl va odnyroel oe DIaQopPETIKA aTTOTEALTUATA.

H Bokipr] TTpayUaToTTOINBNKE OE EPYQOTNPIAKEG CUVONKES, WOTE VA TIPOKUWEI N TTPAYUATIKA NXOHOVWTIKA
IKQVOTNTA TOU BOKIYIoU. I€ TEPITTTWON EPAPHOYAG TOU KATW OTTO AAAES TUVOINKES WG TTPOG TIG TTAEUPIKEG
HETABOOEIC, 0 AtikTng Hxopeiwong TTou divel To TOTOTOINTIKO SOKIUAG HTTOPET va HEIWBEL, 1D1aiTEpa av Ta
TTAEUPIKG XWPIOHATA £XOUV ian i HIKPOTEP NXOMOVWTIKI IKAVOTNTA.

To EpyacTrpio diatnpeei To SIKAIWHA va XPNOIWOTIOIEl TA ATTOTEAECHOTA TWV DOKIUWY OF ETTIGTNHOVIKEG
BNUOOIEUOEIC, ETTIOTNUOVIKEG OVOKOIVGOEIS, EPEUVNTIKEG £pyaoieg, KaBWG kai KABe €idoug avaroyeg
£pyaoiec kaBapd €MOTUOVIKOU ] EPEUVNTIKOU XGPAKTAPA, XWPIG VO avAPEPE! TO OVOUA TOU AvaBETn N
TOV TUTTO TOU TTPOIOVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B', article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen which was provided by
the Client to the Laboratory facility on his own responsibility. The tests have taken place under laboratory
conditions, so as to obtain the actual sound insulation properties of the test specimen. Under different
mounting conditions involving flanking sound transmission, the Sound Reduction Index might be reduced,
especially if the flanking partitions have equal or inferior sound insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eg@appoloueva MNpdtutra / Applied Standards

ISO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 2: Measurement of airborne sound insulation

ISO 10140-1:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 1: Application rules for specific products

ISO 10140-4:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 4: Measurement procedures and requirements

Epyaoipio Apxitektovikrg Texvohoyiag - TuRpa ApXITEKTOVWY Mnxavikwy - MoAuTtexvikry Zxohn A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.2

SO 10140-5:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 5: Requirements for test facilities and equipment

DIN EN I1SO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA - 2/17: M 2020
EA Document on assessment for notification purposes

Kavoviopé¢ (EE) api®. 305/2011 tou Eupwrraikol KoivoBouAiou kai Tou ZupBouAiou yia Tn
BECTTION EVOPUOVICUEVWY OPWV EUTTOPITG TTPOIOVTWY TOU TOUED TWV BOUIKWY KATAGKEUWY

DIN EN 14351-1:2016

Windows and doors —Product standard, performance characteristics —
Part 1: Windows and external pedestrian doorsets;

English version EN 143511:2006+A2:2016,

English translation of DIN EN 14351-1:2016-12

DIN EN 1279-5:2018

Glass in building —Insulating glass units —

Part 5: Product standard; English version EN 12795:2018,
English translation of DIN EN 1279-5:2018-10

DIN EN 13241-1:2016

Industrial, commercial, garage doors and gates — Product standard, performance characteristics;
English version EN 13241:2003+A2:2016,

English translation of DIN EN 13241:2016-12

DIN EN 13830:2015

Curtain walling — Product standard;

English version EN 13830:2015,

English translation of DIN EN 13830:2015-07

Aladikaoia Aokiurg/ Test Procedure

To Bokipio epappéoTnke otoug Baiduoug dokipwyv armmé tov Avadétn. H dokiury uhotroienke
oUpgwva e TIG dladikaoieg Tou kaBopifovral oto TrpéTutro ISO 10140-2:2021, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2: Measurement of
airborne sound insulation

lMa Tov Tpoodiopioud Tou Aciktn Hyopeiwaong R xpnaidotroinenke n oxeon:
R = Li- L2+10log (S/A) oe dB otroU:

L1: n wéon otdBun nxnrikAg Tieong oo 8dAauo exTouTTi g ot dB

L2: n péon o1dBun nxnTikAg Trieang ato BdAapo Afyng ot dB

S: n em@aveia Tou dokipiou ge m?

A: n Nxoatroppo®nan Tou BaAdpou Afyng TTOU TIPOKUTITEN TTO TN OXEON:
A=0.163 (V/ T) ce m? otrou:

V: o 6yKkog Tou Baidpou Afyng oe m3

T: o xpdvog avtixnong Tou BaAduou Afyng o€ s

Xpévog avtixnong: Mo Tov TPoadlopioud Tou XpOvou aviixnong TTRPAYHATOTTOIABNKAY YETPOEIG
ot 6 DIOPOPETIKEG BETEIG LIKPOPUIVOU.

©6puBog BaBoug: Aev amaitiBnke di6pBwan yia 1o BopuPo BaBoug

EpyaaTtipio ApXITektovikig TexvoAoyiag - TURua ApXITEKTOVWY MNXavikwy - MoAutexvikry ZxoA A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology AUT
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Ta amoTeAéopara g BOKIYAS OTIG Jlveg cuxvotATwy amd 100 péxpl 3150 Hz (oe TpiTooKTAREC)
XPNOILOTIOIRGNKaY yia Tov TIpoodiopioué Tou ZTabupiopévou Aeiktn Hxopeiwong Tou BoKIpiou
oUp@wva Pe To TTpéTutro DIN EN ISO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to ISO 10140-2:2021, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation

In order to calculate the Sound Reduction Index R, the following equation was used:
R = Li- L2+10log (S/A) in dB where:

L1: the average sound pressure level in the source room in dB

Lo: the average sound pressure level in the receiving room in dB

S : the area of the test specimen in m?

A : the equivalent sound absorption area in the receiving room given by the equation:

A=0.163(V/T)inm? where:
V: the volume of the receiving rcom in m?
T: the reverberation time of the receiving room in s
Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-
1:2013.

2.3 XpnoiyotoloUpevog e¢otTAiopds / Equipment used

Zuokeur] / Apparatus Tomog / Type | KataokeuaoTrig / Manufacturer | Kwdikog / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C015, X-C016
Dodecahedron loudspeaker | Lab-1217 Roister EQO019

Amplifier POA-4400A Denon Z1

EpyacTiipio ApxITekToviKrig Texvohoyiag - TRApa APXITEKTOVWY Mnxavikiv - MohuTexvikr ZxoAn A.MN.@
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.4  ©dlapol Aokipywy / Test Rooms

O1 BaAapol BOKIPWY £ival KATAOKEUATUEVOI By
oUPQWVA JE TIS ATTAITAOEIG TOU TTPOTUTTOU J L it

ISO 10140-5:2021* / The test rooms meet
the requirements of the ISO 10140-5:2021*

Y}

standard. A
|k .
= : o [ ! i
* [SO 10140-5:2021, Acoustics — Laborafory S L 4 f W I5=13.08 m2 i
measurement of sound insulation of building I ' | | H=3.85m 5
elements - Part 5. Requirements for test } {‘ f V1=50.37m? [
facilities and equipment. X | 7; :‘ ewa
oM i
ABeBaidtnTa / Uncertainty = %* =0 o L
T b Bl & [ T L_»\jg;s_:t_,.__,_ et
; | ?"fj__—'m_l | 2 ‘

1.Zuvduacpévn Tumkn afeBaidtnra/ [
Combined standard uncertainty

L

[ Re | 0,1262 ]
|

2. Aigupupévn aBeBaidTnTa / | “| 1S=16.12m?2 ‘
Expanded uncertainty il | I H=3.45m

[ Ru | 0.10 | 5'.‘_31’\; 4 |

1101511

V 2 I EC |

| J
Oykog ©aAdpou eKTTOUTIAG/ 5| j S=1. P 1.25/m2 -
Source Room Volume: 56 m3 | B S 3 :
* I\ | | |

B Vz/.\"/a

‘Oykog ©@aldpou Anywng/ ol 5 Co
Receiving Room Volume: 51 m? ﬁ‘ b / . | i
L1 (] 'S=14.02 M2

J

Hyoc Sokiprc/Test noise: Pol 86puBog g1 [ l k/'j:‘;diogn:ns\
/Pink noise + ! S e NS ”F

diktpa/Filters: TpiTookTaBikd / third octave

EpyaaTipio ApXITEKTOVIKAS TeXvoAoyiag - Turua ApXITEKTOVWY MNXaVIKGV - TIOAUTEXVIKT) ZXOAr AN
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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3. AOKIMIO /TEST SPECIMEN

3.1 MMepiypaer / Description
Mpoiév/Product:
Karaokeuaotrig/Manufacturer:
Avabétng/Client:
AiglBuvorn/Address:

Eykardotaon/ Installation:
Ovopagia TpoidvTog/Product name:

Huepounvia apaywyrig/Production date:
AlooTdosic dokipiou/ Sample dimensions:

3.2 Kartaokeur) / Construction

ZEAIAA/PAGE 6/8

ToixoTrolia / Wall

KEBE Kepapoupyia Bopeiou EAAadog A.E. / KEBE S.A.

KEBE Kepapoupyia Bopeiou EAMGOOG A.E. / KEBE S.A.

Néa Zdavra Kikkig, 611 00, TnA: 23410 75570, Fax: 23410 75574,
e-mail: trade@kebe-sa.gr / Nea Santa, Kilkis, 61100, Tel:+30
23410 75570, Fax: +30 23410 75574, e-mail: rade@kebe-sa.gr
KEBE Kepapoupyia Bopeiou EAAGdog A.E. / KEBE S.A.

K120 /K120

08/05/2023

3690x 3080 mm

Toixomolia ToToBeTNpEVN TUUPWVA WE TO TIPOTUTIO ISO 10140-2:2021, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation.

O Toiyog amoteheital amd omTdTAIVOOUG K120(380X120X240mm) pe appoUg Taxoug 3mm atrd OUVOETIKO Koviaua
opBoblock kai oUvnBeg emixpioua Taxoug 20mm avd TTapeld. ZUvoAIko Traxog ToixoTroliag 160mm.

Wall installed according to 1SO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation of building
elements - Part 2: Measurement of airborne sound insulation.

The wall is made of bricks K120(380X120X240mm) with joints from mortar orthoblock 3mm thick. The wall is
plastered on both sides with standard plaster 20mm thick. The total width of the construction is 160mm.

3.3 Ameaikévion / Drawing

A120—"
HT /ﬁ‘; ='='J‘-E.
g{ gmiypiopa 20
|
i
‘P Il ETTiYpIoHG 200A.
|
i
!
i 8
E i
A—160—~

Karaxépupn tour / Vertical section

omromhivBodopr Trayoug 120A.

ouvdeTIkd Koviapa opBoblock 3xIA.

*Ta oyedia eToludoTnkay amd Tov Avabérn / The drawings have been prepared by the Client.

EpyaoTipio APXITEKTOVIKAG Texvohoyiag - Tpfpa ApxITekTovwy MnxavIKWwy - MoAuTexvikr| ZxoAl AMN.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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4. ANOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 Tigég Tou Asiktn Hyopeiwang Aepogeptou ‘Hyou Tou dokipiou didovTal 0To ETTICUVOTITOUEVO Jidy papHa
oTn oeAida 8 oe cuvdapTnon We Tnv ouxvoTnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O TrapakdTw Eralupiopévog Agiktng Hyopeiwong yia gacua ouxvotirwy amd 100Hz wg 3150Hz eiva
arroTéAsopa afloAdynong oupewva pe To TpdTutro EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

AlamoTtweeioa Tiun / Determined value
TraBuiopévog Agiktng Hyopeiwong / Weighted Sound Reduction Index:
Rw (C;Ctr) =43 (-1;-5) dB

@cooahovikn/Thessaloniki, 06.11.2023

AlamioTeupévog Popéac amd 1o E.ZY.A, pe Ap. MioT. 704 oe dokipég/ Accredited Body (E.SY.D. No 704) for Laboratory Testing
Kowvotroinuévog Popéag / Notified Body NB 2326

KwvoTtavrivog lwavvidng / Konstantinos loannidis Bagiieiog Baoiheiddng / Vasilios Vasiliadis
Ap ApYITEKTWY Mr]xﬁ;mégmrchitect Engineer, PhD Ap MnyavoAéyog Mnxavikég/Mechanical, PhD Engineer
AiguBuvTic Tou EpyapTnpiou / Laboratory Director YtreoBuvog Metpricewv/Measurement Engineer

EpyaoThpio Apxitektovikig Texvohoyiag - Turua ApxITeKTOVIWY Mnyavik@y - MoAuTtexviki ZxoAn A.M.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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ASiKTI’]g HXOHEiUJO'I’](; oupgwva pe Tofaccording to
Sound Reduction Index ISO 10140-2:2021

Karaokeuaarig/Manufacturer: KEBE Kepapoupyia Bopeiou Ovopaaia wpoidvrog/Product name: Toixotrolia K120 / Wall K120
EAAGDog A.E. / KEBE S.A. @ahapor dokipov/Test rooms: FW

Avafémng/Client: KEBE Kepapoupyia Bopeiou EAAGDog ALE. / Hupepopnvia rapaywyrg/Production date :08/05/2023

KEBE S.A. Huepopnvia dokiurig/Testing date: 09/06/2023

EykardaTtaorny/ Installation: KEBE Kepapoupyia Bopeiou EAAGBOG Aiaordoeig dokipiou/Sample dimensions : 3690x3080 mm
A.E./KEBE S.A.

Mepiypagn Tou dokiyiou & Tng didragng ToroB<tnang / Sample & mounting description:

Toixomolia TomoBeTnuévn cUp@wva pe To Tpotuto ISO 10140-2:2021. O Toixog amoteAsital amd omToTAIvEoug
K120(380X120X240mm) pe appolg Taxoug 3mm amd ouvdeTikO koviaua opBoblock kar guvnBeg emixpiopa mdyoug
20mm avd Tapeld. ZuvoAikd Taxog ToioTroliag 160mm.

Wall installed according to 1ISO 10140-2:2021. The wall is made of bricks K120(380X120X240mm) with joints from mortar
orthoblock 3mm thick. The wall is plastered on both sides with standard plaster 20mm thick. The total width of the
construction is 160mm.

S doxipiou/S test specimen: 11,40 m?

Emgaveiakr pafa/Mass per unit: kg/m? 0

Qepuokpacia/Temperature: 22 C°

ZxeTikn uypacia/Relative humidity: 50 % s KopmiOAn pérpnong/Test curve

Z1amikr mieon/Static pressure 101 kPa __ Tpdmutm kapTAn /Shifted weighting curve

V Qaidpou Exkmoptg/V Source Room: 56 m*
V Qaadpou Afyng/V Receiving Room: 51 m?

f(Hz) R(dB) | Rmax(dB)

Sound reduction index, R, dB —
2

50 14,0 31,4
63 32,0 39,6
80 33,4 50,2
100 20,8 48,7 50

125 29,6 56,8

160 334 49,7 | _7\
200 36,8 55,0
250 40,8 50,8 g \\
315 38,3 54,6 : N s
400 41,2 59,9 0
500 41,8 63,4 />/
630 43,0 67,3
800 441 72,5
1000 | 460 | 759 /\ o
1250 46,4 77,6 % ,,*_;; KT04, : ;
1600 | 47.1 78,6 / T 2
2000 446 78,8 : ;
2500 430 73,8 \
3150 40,8 69,0
4000 39,8 66,6
| 5000 39,3 61,4 20 :
AlomoTtweeioa Tipr / Determined value
Trafpiopévog  Acikmg  Hyopeiwang = e e 250 - e

oUPQWva ME TO QTOTEASOUATA WETPAOEWV OE
BaAAoUS BOKIUWY OF TPITOOKTARES

Weighted Sound Reduction Index 5 ~
according to measurement results in test rooms in Ceo-a150 -1 dB Csos000 =-2 dB Ciooso00 =-20B
third octaves Cir50-3150 -7 dB Cisos000= -8 dB Ci 1005000 =-5dB

Rw (C;Ctr) = 43 ( -1;-5) dB

Frequency, f, Hz—»

EpyaoTipio Apxitektovikig Texvohoyiag / Laboratory of Architectural Technology

Apleég/Number' A 1092 2023 Kowotroinuéveg Popéag / Notified Body NB 2326
AiguBuvTic: Kwvatavtivog lggavvidng / Director: Konstantinos loannidis
Hpepopnvia/Date: 06.11.2023

Ymoypagr/Signature:




